SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 2 / 5MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.55 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,55 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.42520 MHz -46.85 dBm -33.85 dB 30,000 MHz 1,000 GHz 1.000 MHz 978.42829 MHz -46.95 dBm -33.95 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.09130 GHz -47.16 dBm -34.16 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.73526 GHz -47.10 dBm -34.10 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.97571 GHz -45.,60 dBm -32,60 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.05015 GHz -45.71 dBm -32.71d8
3.000 GHz 5.000 GHz 1.000 MHz 7.70986 GHz -41.46 dBm -28.46 dB 3.000 GHz 2,000 GHz 1.000 MHz 7.71686 GHz -41.30 dBm -28.30 db
9.000 GHz 13.000 GHz 1.000 MHz 12.45482 GHz -40.77 dBm -27.77 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65279 GHz -40.90 dBm -27.80 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.64930 GHz -33.38 dBm -20.38 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.66032 GHz -33.51 dBm -20.51 dB&
— —_— = ~ — =
L JL ) L JL J
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Highest Channel / QPSK

Spectrum

Ref Level 0.00 dém  Offset 12.55 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
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-40 dBém ——— Y. Wi, A
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=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 934,80010 MHz -47,01 dBm -34.01 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.75289 GHz -47.25 dBm -34.25 dB
1.920 GHz 3.000 GHz 1.000 MHz 296311 GHz -45,57 dém -32.57 d8
3.000 GHz 9.000 GHz 1.000 MHz 8.93076 GHz -41.48 dBm -28.48 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.66904 GHz -40.67 dBm -27.67 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.66789 GHz -33.61 dém -20.61 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 2 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
= ||| spe ¥
Ref Level 0,00 dem  Offset 12,55 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,55 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
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ST R PR o M"WWMW
i et
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 982.79110 MHz -46,82 dBm -33.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 957.09885 MHz -46,73 dem -33,73 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.61016 GHz -46.77 dBm -33.77 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60345 GHz -47.24 dBm -34.24 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96455 GHz -45,67 dBm -32,67 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,49167 GHz -45,62 dBm -32.62 dB
3.000 GHz 2.000 GHz 1.000 MHz 7.71736 GHz -41.45 dBm -28.45 dB 3.000 GHz 9.000 GHz 1.000 MHz 8.92676 GHz -41.53 dBm -28.53 db
9.000 GHz 13.000 GHz 1.000 MHz 12.58180 GHz -40.79 dBm -27.79 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63380 GHz -40.85 dBm -27.85 d8
13.000 GHz 19,500 GHz 1.000 MHz 17.66630 GHz -33,40 dBm -20.42 db 13.000 GHz 19,500 GHz 1.000 MHz 17.66739 GHz -33 .48 dBm -20.48 d&
~ —_— ~ —
{ e J - L L J v
D 15.AFR.2023 1 26 15.APR.2023 15:43:38
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 12.55 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
_10 &d) 101S JINE ARS PAES
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
40 dBm S - Y r\l\v\.m
" I d
dBl —
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 940,13243 MHz -46,99 dBm -33.95 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.60597 GHz -47.12 dBm -34.12 d8
1.920 GHz 3,000 GHz 1.000 MHz 2,97715 GHz -45.83 dBm -32.83 dB
3.000 GHz 9,000 GHz 1.000 MHz 7.71386 GHz -41.51 dBm -28.51 dB
9.000 GHz 13,000 GHz 1.000 MHz 1260180 GHz -40,86 dBm -27.86 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.65889 GHz -33.36 dBm -20.36 d&
i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 2 / 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

Spe Y

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.55 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 12.55 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 913.95552 MHz -46.85 dBm -33.85 dB 30,000 MHz 1,000 GHz 1.000 MHz 949.34283 MHz -46.99 dBm -33.95 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.64627 GHz -47.26 dBm -34.26 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.58517 GHz -47.03 dBm -34.03 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.97103 GHz -45,80 dBm -32,80 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.06275 GHz -45.51 dBm -32.51 dB
3.000 GHz 5.000 GHz 1.000 MHz 8.91776 GHz -41.46 dBm -28.46 dB 3.000 GHz 2,000 GHz 1.000 MHz 8.94825 GHz -41.45 dBm -28.45 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64429 GHz -40.61 dBm -27.61 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64679 GHz -40.69 dBm -27.69 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.65680 GHz -33.27 dBm -20.27 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.65339 GHz -33 .40 dBm -20.40 d&
— —_— ~ —
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Highest Channel / QPSK

Spectrum

Ref Level 0.00 dém  Offset 12.55 dB Mode Auto Sweep

SGL Count 100/100

(@1 AvgPwr

Limit ¢heck PABS
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et poveion
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-90 dém

Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 952,25137 MHz -47,05 dBm -34.05 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.48003 GHz -46.99 dBm -33.90 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.50714 GHz -45.75 dem -32.75 d&
3.000 GHz 9.000 GHz 1.000 MHz 8.90826 GHz -41.26 dBm -28.26 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265329 GHz -40,82 dBm -27.82 dB
13.000 GHz 19,500 GHz 1.000 MHz 17 66439 GHz -33.32 dém -20.32 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 2 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

=

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.55 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 12.55 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 953.22089 MHz -46.93 dBm -33.93 dB 30,000 MHz 1,000 GHz 1.000 MHz 912.01649 MHz -46.93 dBm -33.93 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.62108 GHz -47.22 dBm -34.22 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83559 GHz -47.01 dBm -34.01 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.93252 GHz -45,82 dBm -32.82 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.05376 GHz -45.75 dBm -32.75 dB
3.000 GHz 5.000 GHz 1.000 MHz 7.69536 GHz -41.38 dBm -28.38 dB 3.000 GHz 2,000 GHz 1.000 MHz 7.71736 GHz -41.35 dBm -28.35 db
9.000 GHz 13.000 GHz 1.000 MHz 10.67204 GHz -40.59 dBm -27.59 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.64204 GHz -40.93 dBm -27.83 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.65980 GHz -33,30 dBm -20.39 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.66239 GHz -33,39 dBm -20.39 dB
— —_— = ~ — =
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Highest Channel / QPSK

Spectrum

Ref Level 0.00 dém  Offset 12.55 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 951,28186 MHz -46,71 dBm -33.71 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.61478 GHz -47.29 dBm -34.20 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.49311 GHz -45.78 dBém -32.78 d&
3.000 GHz 9.000 GHz 1.000 MHz 7.71136 GHz -41.36 dBm -28.36 dB
9.000 GHz 13,000 GHz 1.000 MHz 1263530 GHz -40,79 dBm -27.79 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.65789 GHz -33.30 dBém -20.30 d&
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ssamon . FCC RADIO TEST REPORT Report No. : FG322209B
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage SW10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0062
40 Normal Voltage 0.0055
30 Normal Voltage 0.0028
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0062
0 Normal Voltage 0.0064
PASS
-10 Normal Voltage 0.0015
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0071
20 Normal Voltage 0.0062
20 Battery End Point 0.0036
Note:

1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.60 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A2-30 of 30
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG322209B

LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.96 5.74 6.14 PASS
TEL : 886-3-327-3456 Page Number 1 A3-1 of 22

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B
LTE Band 5/ 10MHz / QPSK LTE Band 5/ 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cbm  Offset 11,56 db Ref Level 30.00 cbm  Offset 11,56 db
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @153 view
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CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 20,86 dbm 26,33 dbm 5.47 d8 2.45 0B +.20 0B 30 d8 Trace 1 | 19.89 dbm 26,47 dbm 5.58 d8 3.07 d8 4.84 da 5.74 d8 5.26 0B
JU J [T )il ] BRARE W
LTE Band 5/ 10MHz / 64QAM
Middle Channel / Full RB
Ref Level 30.00 cbm  Offset 11,56 db
o att 30 08 AQT 2 ms ® RBW 10 MHz
@153 view
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<
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CF 836.5 MHz

Mean Pwr + 20.00 dB
Ci y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 18.90 dBm 26.09 dBm 7.19 d8 3.07 dB 5.13 dB 6.14 dB 6.75 dB
I ——
)i J [

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG322209B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK 16QAM
Middle CH 1.26 1.27 2.93 2.97 4.91 4.82 9.97 9.65
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. 64QAM 64QAM 64QAM 64QAM
Middle CH 1.30 294 4.83 9.77
TEL : 886-3-327-3456 Page Number 1 A3-3 of 22

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 5

G o
Ref Level 30.00 cbm  Offset 11,55 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,56 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 5.99 dBm)| MI[1] 550 dBm)|
. 836.79090 MHz 836.16150 Mz
20 a1 20
N ngg 26.00 dB X ndB 26.00 dB
104 AV M A e W LV e 1.255900000 MHz 104 s i eV P AV EN 1.269900000 MHz
Qfactor 666.3 f Qfactor 658.4
od 7 0 df i
T 11/ R
104 ',}' % -10d
/ N, / Y
20 d 20 d ~
I BT A —— R N P A A
A Sl T ane
-40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.7909 MHz 15.99 dBm nd@ down 1.2559 MHz M1 836.1615 MHz 15.59 dBm nd@ down 1.2699 MHZ
TL 1 835.8676 MHz -9.99 dBm nd8 26.00 dB T1 L B35.6676 MHz -10.58 dBm nd8 26.00 dB
T2 1 837.1238 MHz -10.11 d8m Q factor 666.3 T2 1 B837.1378 MHz -10.48 dBm Q factor 658.4
L I 4 - [S JL 4 -
ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,55 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,55 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.73 dbm)| MI[1] 15.49 dBm
0 837.51300 MHz 835.96650 MHz
N ) 26.00 dB ndB 26.00 dB
04 Fi et il il - 2.931100000 MHZ, B 2.973000000 MHZ|
T Q factor 285.7 Q factor | 281.2
! A\
od
/ 15
-1 d
/' \
20 d8 = L
S~ T —
30 - =
-40 d -40 de
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 837.513 MHz 17.73 dBm ndB_down 2.9311 MHZ M1 5359665 MHz 15.49 dBm ndB_down 2,973 MHz
TL 1 835.0315 MHz -8.33 dBm nd8 26.00 dB T1 L 835.0315 MHz -10.46 dBm nd8 26.00 dB
T2 1 837.9625 MHz -8.54 dBm Q factor 28S.7 T2 1 B3B.0045 MHz -10.22 dém Q factor 281.2
L I 4 - [S JL 4 -
Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,55 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,55 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™11 14.86 dbm)| MI[1] 13.83 dBm
837.58900 MHz 836.24000 MHz
= 26.00 dB| @ M1 ndB 26.00 dB|
104 A i, S 4.905000000 MHZ 104 Al 4 M e B 4.815000000 \1»—14
i ctor \ 170.8 i Q fa 173.7
0 d \ 0 d J L
-10 -10 df —
20 d - 20 d -
| WP P I P p | ~
S0 ] =50 amm- =
-40 d -40 d
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.589 MHz 14.86 dBm nd@ down 4.905 MHz M1 1 B36.24 MHz 13.83 dBm nd@ down 4.B15 MHZ
TL 1 032 MHz -10.97 dbm nd8 26.00 dB T1 L 112 MHz -12.34 dBm nd8 26.00 dB
T2 1 938 MHz -11.11 d8m Q factor 170.8 T2 1 928 MHZ -12.26 dém Q factor
L I 4 - [S JL 4

TEL:

886-3-327-3456
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ssanranas. FCC RADIO TEST REPORT Report No. : FG322209B

LTE Band 5

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Ref Level 30.00 GBm  Offset 11,55 db @ RBW 300 kHz RefLevel 20,00 dBm  Offset 11,56 db @ RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.04 dBm) 14.41 dBm)
837.3590 MHz 892.7240 MHz
20 i 20
x_ ndp 26.00 dB 26.00 dB
g i - Al aa Vel 9.970000000 MHz 104 9.650000000 MHZ|
7 Q factor \ 84.0 7 Q factor \ 86.3
/
od / od / |
4 |
-1 d 10 di -
- |
- 20 doy B —
et - =
L -30 =
-40 d -40 d
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz 6.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 837.350 MHz 16.04 dBm ndB_down 9.97 MHz M1 32,724 MHz 14.41 dBm ndB_down 9,65 MHZ
TL 1 831.565 MHz -10.36 dém ndd 26.00 dB T1 L B31.665 MHz -10.72 dBm ndd 26.00 dB
T2 1 841.535 MHz 9.86 dam Q factor 84.0 T2 1 B41.335 MHz -11.39 d8m Q factor 86.3
L I 4 - [S JL 4 -

LTE Band 5

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

Ref Level 30.00 cbm  Offset 11,55 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,55 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.15 dBm) ™M1[1] 15.57 dBm)
836.73500 MHz 836.29020 MHZ,
20 A 20
e 26.00 dB ndB 26.00 dB
- s ra ~ i B N A
w0 S . L N ﬂy".,n‘u, - 1.207900000 MHz 0d Bur S -~y 2 ga?mnnutj MHz
Qfactor’ | 644.7) Q factor | 284.7)
od | 0 d
| ¥
-tod -10d +
7 ] {
N / |
204 v 20d -
| \ i \
30 L i
~ [~ o P~ Ny aaV e praves ST L
-40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.735 NMHz 15.15 dam nd8 down 1.2979 MHz ML £35.2002 MHz 15.57 dam nd8 down 2.9371 WHZ
T1 1 935.8483 MHz -10.97 dbm nd8 26.00 dB T1 L 835.0185 MHz -9.98 dBm nd8 26.00 dB
T2 1 837.1462 MHz -10.84 dBm Q factor 644.7 T2 1 B837.9565 MHz -10.90 d8m Q factor 284.7
L L J L L

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

trum = ectrum i
Ref Level 30.00 cbm  Offset 11,55 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,55 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.8a dBm) ™M1[1] 14 dBm)
836.53000 MHz 835.4210 MHz
= B nd 26.00 dB @ ndB 26.00 dB
- r n 51 - - 7!
10d ) . AR, * GZBUO0MN M 12 0d BN e 9.770000000 MHZ|
| ‘G factr 173.4 i Q factor 85.5
od 0 d
i
l \t
-10 df T -10 T
f /
204 - 20d £ o
\ / \
a0 — -30 7 — =
L~ i C NG s o -
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.53 MHz 12.83 dam nd8 down 4.825 MHz ML L B35.421 MHz 15.14 dam nd8 down 9.77 Wz
T1 1 834.082 MHz -13.58 dBm nd8 26.00 dB T1 L B31.645 MHz -10.60 dBm nd8 26.00 dB
T2 1 838.908 MHz -13.48 dBm Q factor 173.4 T2 1 B41.415 MHz -10.52 dém Q factor 85.5
L I 4 - [S JL 4 -

TEL : 886-3-327-3456

Page Number 1 A3-5 of 22
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG322209B

Occupied Bandwidth

Mode LTE Band 5 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK 16QAM
Middle CH 1.09 1.10 2.70 2.70 4.48 447 9.09 9.03
Mode LTE Band 5 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. 64QAM 64QAM 64QAM 64QAM
Middle CH 1.09 272 4.53 9.05
TEL : 886-3-327-3456 Page Number 1 A3-6 of 22

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG322209B

LTE Band 5

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,55 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,56 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.16 dBm)| ™M1[1 15.52 dBm)
- . 836.65940 MHz - 836.30980 MHZ,
3o :\:3» 1093706294 MHz 1.104895105 MHz,
[ TN Ny o b o g
o AT 04 et
0 di = 0 d e
' \
-10 d -10 de ,/
7 7 N
/ -
2 R PP 20d T —— -
S Fans (PR
30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.6594 MHz 15.16 dam ML 835.3008 MHz 15.52 dam
T1 1 835.94395 MHz .06 dBm Oce Bw 1.093706294 MHz T1 L 835.95175 MHz 7.15 dm Oce Bw 1.104895105 MHz
T2 1 837.04266 MHz 9.86 dam T2 1 83705664 MHz 6.60 dam
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,55 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,55 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.15 dBm 16.19 dBm)|
- 837.00950 MHz - 836.97350 MHZ,
N ~ 2.697302697 MHz B F 2.703296703 MHZ
N i T QW
10d 104 : ¢
{ { 4
od 7 0 d T
{ /
10 df -10 o !
204 —— - 20 d — \
o e L ) LY eV |~
-30 * -30
40 df -40 di
50 df 50 d
&nd 60 d
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.0095 MHz 17.15 dam ML 35,9735 MHz 16.19 dam
T1 1 835.15135 MHz 10.58 dBm Oce Bw 2.697302697 MHz T1 L 835.13936 MHz 10.17 dBm Oce Bw 2.703296703 MHz
T2 1 837.84865 MHz 10.40 dem T2 1 83784266 MHz 9.71 dam
L ] J - \ JU J ) wo

Middle Channel

/ 5MHz /| QPSK

Middle Channel /

5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,55 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,56 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.03 dBm)|
837. 836.96000 MHZ,
= o 4.475524476 MHz @ 4.465534466 MHZ
O B S ron A
g e / 104 ; s
o di i 0 di '
/
-10 ,f -10 df 7 T
/ \
20d I~ o 20d /
" ol P - Viaw | \
e A et UAhen ¥ . i A ., L
30,988 = A¥av)
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.758 MHz 15.57 dam ML £36.96 MHz 14.03 dam
T1 1 834.26224 MHz 8.70 dBm Oce Bw 4,475524476 MHz T1 L 834.26224 MHz 8.63 dBm Oce Bw 4.455534466 MHz
T2 1 838.73776 MHz 9.62 dam T2 1 838.72777 MHz 8.06 dam
L I 4 - [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG322209B

LTE Band 5

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

[m:] [ml
Ref Level 30.00 cbm  Offset 11,55 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,55 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.83 dBm 15.51 dBm)|
- 838.7780 MHz - 833.9830 MHz
" 0.090900091 MHz ¥ 9.030969031 MHZ
STV PN T1 L A T
10 d T 10 di 7 —
/ | / 4
od T T 0di ) t
{ | / \
10 d -10 di a -
. 20 dBm= /
e ANAN W/
/ / .
-30 de
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value Function | Function Result |
ML f 838.778 NMHz 15.83 dam ML 32,983 MHz 15.51 dam
T1 1 9319545 MHz 10.69 dBm Oce Bw 9.090305051 MHz T1 L 5319845 MHz 9.90 dBm Oce Bw 9.030969031 MHz
T2 1 841.0554 MHz 11.08 dam T2 1 8410155 MHz 9.83 dam
L I 4 [S JL 4 -

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,55 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,55 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.17 dBm) ™M1[1 14.91 dBm)
836.60350 MHz 835.60090 MHZ,
= 1088111888 MHz @ T Occ B 2.715284715 MHZ
FOTE W PP . PR N
104 A L 04 : »
od ¥ 0 d I
-10 df ' A -10 d /
\ T
/ !
z0d d h 20d / .
_r i |
Ve A / iy
a0 - -30 dBm— — |
. S SRV v —. e - ~ — e
-40 -40 d
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.6035 MHz 14.17 dBm ML L 835.6000 MHz 14,31 dsm
T1 1 835.96014 MHz 9.16 dBm Oce Bw 1.088111688 MHz T1 L 835.14535 MHz 8.66 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.04825 MHz 6.94 dam T2 1 837.86064 MHz 9.03 dam
L I 4 - [S JL 4 -
ctrum vectrum
Ref Level 30.00 cbm  Offset 11,55 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,55 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.78 dBm) ™M1[1] 14.69 dBm)
834.47200 MHz 833.0430 MHz
= ‘ 4.525474525 MHz @ " 050949051 MHz
- 1] R NS
10d = = e 104 + e —
v i /
od ” it 0 di { )
/ L / |
-10 df 4 -10 d
\ / L
v /
204 - 20d A
a0 - [ ! s [
PR P BV S VAV P 7 v
-40 d -40 d
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.472 MHz 13.78 dam ML £32.043 MHZ 14.59 dam
T1 1 834.22228 MHz 5.97 dm Oce Bw 4.525474525 MHz T1 L 5319845 MHz 8.61 dBm Oce Bw 9.050949051 MHz
T2 1 838.74775 MHz 8.18 dam T2 1 8410355 MHz 8.72 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 11,55 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.55de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIDUS_LINE_ABS, PASES
20 dem /-\ 20 d&m /'\
10 dém I \ 10 dem I
- L‘ 0 dem HJ i
-10 dBm -10 dBm
SPURIOUS_LINE_ABS h (
20 dem H 20 dim
-30 dBm j ] dw ‘\l
-40 dBm 7 w/\ -40 dom b\‘
-50 dem = 2 ‘/ B dem: 2
B, S boen? \'%\J“' T~
e T 50 derm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||('Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc: | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,98002 MHz -48.32 dem -35.32 dB 847,000 MHz 849,000 MHZ 100,000 kA2 e 5063 dbm _.QWI
523.000 MH2 | B4.000 MHz 20.000 kiz 823,35950 MHz ~21.16 dbm -8.16 dB 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -21.51 dBm -5.51 dB
824.000 MHz 826.000 MHz 100.000 kHz 82423077 MHz 20.62 dBm -9.18 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -50.63 dbm -37.63 dB
S
I ) b | 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

: 15.APR.2023

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11,55 dB Mode Auto Sweep Ref Level 30,00 dem  Offset 11.55de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 dIB!I';“H PURIOUS INE_ABS PABS 20 UB!!':i‘p S
10 dBm f/“""”"‘*”‘«\ 10 dnf = “""‘\
ode 0 dBrv‘[/ -
[ |
-10 dem : 10bm i
SPURIOUS_LINE_ABS f \ I
20 dem l 20 gem l
-30 dem Mo dem
p /w""" hw‘«,\“
-40 dem T -40 dém "’"J -
50 dBm - -50 dem:
,f—JK -]
.—u-u"'""‘d’
e 50 dBm
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,98002 MHz -33.06 dem -20.06 06 847,000 MHz 849,000 MHZ 100 000 kHz e e 12,52 dbm _17w|
523.000 MH2 | B4.000 MHz 20.000 kHz 823,55950 MHz -28.13 dém -15.13.d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -29.38 dBm -16.38 dB
£24.000 MHz 526000 MHz 100.000 kHz 624.49051 MHz 12.49 dBm -17.51 dB £50.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -35.10 dbm -22.10 db
.
)i i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) ¢ Hm
Ref Level 30.00 dBm  Offset 11.55 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.55 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Gheck PAES | SPURIGUECHBEKARS_ PABS
. ; ; AkS Line _§PURIDUS_LINE_ABS, PAS
20 ghine _FPURIOUS_LINE_ABS P /’\ 20 dhine /\ 5
10 dBm [ ' 10 dBm ! \
o dd % 0 dBm }J !
-10 d8m \ -10 dBm
SPURIOUS_LINE_ABS \ Ii
20 dam ,'\\l -20 dBm
-30 dem -30 dem—4 \]
40 dem J/ f\l -40 dBm \Vkl
-50 dem - 50 dem b
P L’wl[" ku%]'\m.\ﬁ
B e
o -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -42.70 dém -35.70 de 847.000 MHz 849.000 MHz 100.000 kHz 848,74326 MHz 19.77 dBm -10.23 d&
823.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -22.02 dBm -9.02 dB 543,000 MHz 850.000 MHz 20.000 kHz 540,00050 MHz -22.46 dBm -9.46 dB
824.000 MHz 826,000 MHz 100.000 kHz 824,24076 MHz 19.83 dBm -10.17 dB 550.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -50.50 dbm -37.50 db
—e
Y
il A I [| o

Date: 15.A

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.55 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.55 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGIECHEEKARS PABS
. . ; AlS Line _§PURIDUS_LINE_ABS PASS
20 ghine _FPURIOUS_LINE_ABS PASS 20 din
a s
10 dBm ) 10 danf
[ 1] \
ode ’ ! 0 del '\
|
-10 dBm i | =10 dpm
SPURIOUS_LINE_ABS l \ \
20 dam ‘ -20 gBm \
-30 dBm M? M dem
-40 dm — J'*uv v‘"ﬁu -40 dBm 'NJ\ -
e S
-50 dBm M’, et 50 dem: o
wede — 60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.99600 MHz -37.01 dBm -24.01 d& 847.000 MHz 549,000 MHz 100.000 kHz 847,90010 MHz 11.91 dBm -13.09 dB
823.000 MHz 824,000 MHz 20,000 kHz 823,98551 MHz -30.69 dBm -17.69 dB 543,000 MHz 850,000 MHz 20,000 kHz 849,00050 MHz -30.29 dBm -17.20 dB
824.000 MHz 826,000 MHz 100.000 kHz 824,55445 MHz 11.99 dBm -18.01 dB 550.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -37.74 dbm -24.74 dB
Y
) i )
Date: 15.APR.2023 12:14:26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 5/1

.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

(=)

Offset 11.55 dB Mode Auto Sweep

s um

Ref Level 30,00 dém Offset 11.55 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PAES | SPURIGNECLinEkABS_ PABS

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS
20 dhin® —pPURIOUS. LINE_ABS P ’\ 20 dbime =
10 dem f 10 dBm:
/|
0ds f \ 0 dem
-10 dgm -10 dBm
SPURIOUS_LINE_ABS h
20 dam ,nn -20 dBm
-30 dBm f \‘ -30 dém \
40 dem w\\ -40 dpm \
-50 dam =Sl dem
A - i
- N

erfr o -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -49.75 dém -36.75 d& 847.000 MHz 549,000 MHz 100.000 kHz 848,72927 MHz 18.61 dBm -11.39 d8

B623.000 MHz 924,000 MHz 20,000 kHz 823,99950 MHz -26.01 dBm -13.01 dB 543,000 MHz 850,000 MHz 20,000 kHz 849,00050 MHz -24.13 dBm -11.13 dB

824.000 MHz 926,000 MHz 100.000 kHz 924.23277 MHz 18.96 dBm -11.04 dB 550.000 MHz 860.000 MHz 100.000 kHz 850.20480 MHz -51.96 cBm -38.96 dB

S
Y
il M I [| i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.55 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.55 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
: ; ; ABS Line _§PURIPUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm - 8 ._.\ 10 dBr]“" - ,\
0 dB /{ 5‘ i dBrJ \
-10 d8m f ! -10 dpm
SPURIOUS_LINE_ABS J \ \
-20 dem [ 1 -20 dBm
-30 dBm r Y -30 figm
-40 dem 40 dem
wf’ ‘NWJ\\
50 dam 50 dem =
_A_/"‘” \\___
Girdim -60 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | || Start 847.0 Mnz 3008 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,99600 MHz -40.83 dBm -27.83 dé 547.000 MHz 849,000 MHz 100.000 kHz 847,97602 MHz 10.97 dBm -19.03 db
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -32.75 dBm -19.75 8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -34.04 dBm -21.04 dB
824.000 MHz 826.000 MHz 100.000 kHz 624.70829 MHz 10.81 dBm -19.19 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -40.57 dbm -27.57 dB
T
) i )
Date: 15.APR.2023 12:15:22

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 11.55 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.55dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES

d 3 3 PARS Line SPURIOUS NE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 4R
/ |
0de / \ dem .‘
-10 dem 10 dBm -
SPURIOUS_LINE_ABS [
-20 dem I 20 dBm
-30 dem g § -30 dem
I -
o

-40 dam 40 dBm w
-50 dém 50 dem -
“&0 dim -60 dem
Start 815.0 MHz 3003 pts Stap 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit

£15.000 MAz 523,000 MHZ 100,000 kHz §22,91608 MHz -31.62 dem -16.62 06 846.000 MHz 849,000 MHZ 100 000 kHz e e 8.2 bm -21W|

523.000 MH2 | 694,000 MHz 30.000 kHz 823,58152 MHz -31.41 dBm -18.41 d8 949,000 MHz | 850000 MHz 30,000 kHz 849,02248 MHz -33.66 dBm -20.66 dB

£24.000 MHz 527.000 MHz 100.000 kHz 624.56194 MHz 8.77 dBm -21.23 d& 850.000 MHz 860.000 MHz 100.000 kHz 85007493 MHz -33.82 dBm -20.82 dB

—
.
I - I 1 o

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.55 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.55 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
| 3 3 AES Line _$PURIOUS, NE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém
ods
-10 dBm
SPURIOUS_LINE_~BS / ]‘
20 dem I 20 dim i
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__Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,04805 Mnz -33.21 dBm -20.21 d8 §46.000 MHz | 849,000 MMz 100,000 Kiz EFENSEE 543 B -mﬁl
£23.000 MHz 824,000 MHz 30.000 kHz 823,99351 MHz -32,23 dém -19.23 dB 540,000 MH= 850,000 MHz 30,000 kHz 349 01748 MHz 35.46 dBm 2246 db
£24.000 MHz 527.000 MHz 100.000 kHz 624.26224 MHz 8.00 dBm -22.00 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -35.87 dBm -22.87 dB
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LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
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Spectrum
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit

£15.000 MRz 523,000 MHz 100,000 kHz 522,07203 MHz 39,32 dem -26.32 06 846.000 MHz 849,000 MHZ 100,000 kHz 896 62468 MHz 232 dbm 22.66 dB

£23.000 MHz 824,000 MHz 30.000 kkz 923,99550 MHz -36.65 dBm -23.65 8 849,000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -36.30 dBm -23.30 dB
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LTE Band 5/ 5MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 11.55 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.55dB Mode Auto Sweep
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£15.000 MRz 523,000 MHz 100,000 kHz §22,98002 MHz -33.42 dem -20.42 06 844.000 MHz 849,000 MHZ 100,000 kHz 894 51698 MHz 567 dBm 23.13 dB
£23.000 MHz 824,000 MHz 50.000 khz 923,99550 MHz -29.20 dm -16.20 8 849,000 MHz 850,000 MHz 50.000 kHz 849,00050 MHz -32.81 dBm -19.31 d8
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E15.000 MAz 923,000 MHz 100,000 kHz 522,08601 MHz -36.42 dem -23.42 dB 544,000 MHZ 549,000 MAzZ 100,000 kA2 a;;‘ﬁ§ T 5.02 dBm -zaml
523,000 MHz £824.000 MHz 50.000 kiz 82398751 MHz -32.45 dm -19.45 8 843.000 MHz 850.000 MHz 50,000 kHz £49,00050 MHz -33.80 dBm -20.90 dB
£24.000 MHz 529.000 MHz 100.000 kHz 626,90460 MHz S.64 dém -24.36 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.09491 MHz -38.93 dBm -25.93 dB
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LTE Band 5/ 5MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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515.000 MRz 823,000 MHz 100,000 kHz 522,06404 Mnz -41.26 dBm -28.26 0B B44.000 Mz 849,000 MHZ 100,000 Kz e e 481 b -stl
523,000 MHz £824.000 MHz 50.000 kiz 82398551 MHz -33.81 dém -20.81 8 843.000 MHz 850.000 MHz 50,000 kHz 849,00549 MHz -36.00 dBm -23.00 dB
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LTE Band 5/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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£15.000 MRz 523,000 MHz 100,000 kHz 822,47652 MHz -35,34 dbm -22.34 06 539,000 MHz 849,000 MHZ 100,000 kHz 84162238 MHz 3.68 dom 26.12 dB
£23.000 MHz 824,000 MHz 100.000 kHz 92391858 MHz -32.08 dém -19.08 & 849,000 MHz 850,000 MHz 100,000 kHz 849,00749 MHz -34.85 dBm -21.85 dB
824.000 MHz £34.000 MHz 100.000 kHz 6826.82218 MHz 3.46 dim ~26.54.d8 850.000 MHz 860.000 MHz 100.000 kHz 850.20480 MHz -40.22 dbm -27.22 dB
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£15.000 MHz | £23.000 MHz 100,000 kriz 52261219 MRz ~36.45 dém 25,45 dB §39.000 MHz | 849,000 MMz 100,000 Kiz T ERTERT 82 B _27W|
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LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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E15.000 MAz 923,000 MHz 100,000 kHz 522,70030 MHz -43.43 dem ~30.43 db 539.000 MHZ 849,000 MHZ 100,000 kA2 T 175 dbm -zawl
523,000 MHz £24.000 MHz 100,000 kHz 82399550 MHz -37.56 dBm -24.56 8 843.000 MHz 850.000 MHz 100,000 kHz 849,01848 MHz -38.57 dBm -25.97 db
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Conducted Spurious Emission

LTE Band 5/ 1.4MHz
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Ref Level 0.00 dBm Offset 11.55dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.55 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B810.65797 MHz -57.85 dBm -44.85 dB 30.000 MHz 815.000 MHz 100.000 kHz 778.37484 MHz -57.69 dBm -44.69 dB
860,000 MHz 1.000 GHz 100.000 kHz 934.41000 MHz -57.28 dBm -44,28 dB 860,000 MHz 1,000 GHz 100.000 kHz 870.15000 MHz -57.55 dBm -44,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.83077 GHz -46.54 dBm -33.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96776 GHz -46.82 dBm -33.82 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98275 GHz -42.24 dBm -29.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -42,12 dBm -29.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90627 GHz -42,37 dBm -29,37 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.02277 GHz -42.48 dBm -20,48 dB
— _— — —_—
{ L J - L L J v
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20.000 MHz 215.000 MHz 100.000 kHz 781.76016 MHz -57.86 dBm -44.86 dB
860,000 MHz 1.000 GHz 100.000 kHz 941,08333 MHz -57.29 dem -44.29 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -46.54 dBm -33.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90676 GHz -41.87 dBm -28.87 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.72057 GHz -42.37 dBém -29.37 d&
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LTE Band 5/ 3MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm Offset 11.55dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.55 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B806.48766 MHz -57.34 dBm -44.34 dB 30.000 MHz 815.000 MHz 100.000 kHz 635.70109 MHz -57.72 dBém -44.72 dB
860,000 MHz 1.000 GHz 100.000 kHz 985.37000 MHz -57.58 dBm -44,58 dB 860,000 MHz 1,000 GHz 100.000 kHz 997.36333 MHz -57.37 dBm -44,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85626 GHz -46.81 dBm -33.81 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.94576 GHz -46.86 dBm -33.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.89789 GHz -42.34 dBm -29.34 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -42,37 dBm -29.37 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.91027 GHz -42,30 dBm -29.32 db 7.000 GHz 9,000 GHz 1.000 MHz 8.93027 GHz -42.52 dBm -29.52 dB
_— —
)i 2 )i w
L JL ) L L J
15.2PR.2023 12:54:48 15.APR.2023 12:56:02
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Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 793.97672 MHz -57.68 dBém -44.68 dB
860,000 MHz 1.000 GHz 100.000 kHz 964.09000 MHz -57.35 dem -44.35 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -46.61 dBm -33.61 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93876 GHz -42.37 dBm -29.37 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.71407 GHz -42.16 dBm -29.16 d&
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LTE Band 5/ 5SMHz

Lowest Channel /| QPSK Middle Channel / QPSK
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Ref Level 0.00 dBm  Offset 11.55 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,55 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 ddne_SPURIOUS |INE aBS pabs 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm —
- e At I | et et " S VP —
50 dem ; 50 dBm .
g o
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz | || Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 803.98547 MHz -57.91 dBm -44.91 dB 30.000 MHz §15.000 MHz 100.000 kHz 811.00141 MHz -57.87 dBm -44.87 dB
860,000 MHz 1.000 GHz 100.000 kHz 983.50333 MHz -57.54 dBm -44,54 dB 860,000 MHz 1.000 GHz 100.000 kHz 926.85000 MHz -57.47 dBm -44.47 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96726 GHz -46.63 dBm -33.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52087 GHz -45.46 dBm -33.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94376 GHz -42.34 dBm -29.34 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -42.07 dBm -20.07 d&
7.000 GHz 9,000 GHz 1.000 MHz 8.23777 GHz -42,30 dBm -29.39 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90027 GHz -42.45 dBm -20,45 dB
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Highest Channel / QPSK
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Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 730.73516 MHz -57.77 dém -44.77 dB
860,000 MHz 1.000 GHz 100.000 kHz 99269667 MHz -57.53 dem -44.53 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.98425 GHz -46.68 dbm -33.68 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.94476 GHz -42,16 dBm -29.16 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.69958 GHz -42.41 dBm -29.41 d&
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LTE Band 5/ 10MHz

| spe ¥
Ref Level 0.00 dBm Offset 11.55dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.55 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.53391 MHz -57.31 dBm -44.31 dB 30.000 MHz 815.000 MHz 100.000 kHz 616.86109 MHz -57.99 dBm -44,99 dB
860,000 MHz 1.000 GHz 100.000 kHz 9653.95000 MHz -57.54 dBm -44,54 dB 860,000 MHz 1,000 GHz 100.000 kHz 935.43667 MHz -57.33 dBm -44,33 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85126 GHz -46.88 dBm -33.88 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -46.30 dBm -33.30 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.89989 GHz -42.44 dBm -29.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -42.40 dBm -29.40 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.22077 GHz -42,49 dBm -29.49 db 7.000 GHz 9,000 GHz 1.000 MHz 7.69408 GHz -42.38 dBm -20.38 di
_— —_—
il A il I
L JL ) L L J
D APR.2023 13:03:43 15.APR.2023 13:04:5

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.55 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm —
L pa ¥ PR LS W
-50 dBém
S
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 812.02172 MHz -57.85 dBm -44.85 dB
860.000 MHz 1,000 GHz 100.000 kHz 995.07667 MHz -57.39 dem -44.39 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51187 GHz -46.91 dBm -33.91dB
3,000 GHz 7.000 GHz 1.000 MHz 6,99125 GHz -42.34 dBm -29.34 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.72707 GHz -42.48 dBm -29.48 d&
i
JL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Frequency Stability
Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0126
30 Normal Voltage 0.0000
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0060
0 Normal Voltage 0.0059
PASS
-10 Normal Voltage 0.0022
-20 Normal Voltage 0.0093
-30 Normal Voltage 0.0047
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0060
20 Battery End Point 0.0109
Note:

1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.60 V. ; Maximum Voltage = 4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A3-22 of 22
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LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.36 6.20 6.52 PASS
TEL : 886-3-327-3456 Page Number 1 A4-1 of 22

FAX : 886-3-328-4978



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG322209B

LTE Band 12 / 10MHz / QPSK

LTE Band 12 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30.00 dém  Offset 11,55 dB

Spectrum

Ref Level 30.00 dém  Offset 11,55 dB

o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
e [
o —— o — e
H &)
0.0 . 0.0
N
‘\
1E- ; 1E- v
\ 5
1E. - 1E. -
i ¢
{ 4
. 1 |
1 ' 1
CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | 0.01% |
Trace 1 [ 20,90 dem 26,62 dBm 5.91 d8 2.52 0B +.45 0B 5.36 0B 57108 Trace 1 [ 19.88 dem 27,20 dbm 7.32 d8 3.10 d8 5.16 d8 5.87 08
I e—— I e——
JL J | BERREEE I ) L JL ] e

LTE Band 12 / 10MHz / 64QAM

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 dbm  Offsef 11,55 db
e att 5008 AQT

(@152 view

2 ms @ RBW 10 MHz

e

CF 707.5 MHz Mean Pwr + 20,00 dB

C y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 18,83 dBm 26,56 dBm 7.73 d8 2.16 dB 5.33 dB 6.5. B 7.25 dB
I ——
L I J [

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG322209B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK 16QAM
Middle CH 1.28 1.26 3.00 3.00 4.87 4.90 9.81 9.75
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. 64QAM 64QAM 64QAM 64QAM
Middle CH 1.29 2.96 4.87 9.79
TEL : 886-3-327-3456 Page Number 1 A4-3 of 22

FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG322209B

LTE Band 12

Middle Channel / 1.4MHz /| QPSK Middle Channel / 1.4MHz / 16QAM

G o
Ref Level 30.00 cbm  Offset 11,55 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,56 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5.29 dBm)| ™M1[1] 14.05 dBm)
707.57030 MH?Z| 707.16150 MHz
= 26.00 dB @ 26.00 dB
104 =", 1.275500000 MHz| 10 d e 1.264300000 MHz
I 554.7 Qfactor 559.3
od A 0di
7 X i
Tif t: A
10 df t -10d
/ *\ /
20 d A 20 d
~ 2l SO " ~ 7 NP N
A, YA LA e s S
; st v Yo
40 d 40 d
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 707.5783 MHz 15.29 dBm ndB_down 1.2755 NMHz M1 7071615 MHz 14.85 dBm ndB_down 1.2643 MHz
TL 1 706.8538 MHz -10.69 dBm nd8 26.00 dB T1 L 706.565 MHz -11.29 dam nd8 26.00 dB
T2 1 708.1294 MHz -10.54 dBm Q factor 554.7 T2 1 70B.1294 MHz -10.94 dBm Q factor 559.3
L I 4 - [S JL 4 -

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,55 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,55 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.17 dbm)| MI[1] 16.75 dBm
706.76870 MHz a 706.39110 MHZ]
= - num 26.00 dB @ - N ndB__ 26.00 dB
0u / e B ey 3.003000000 MHz 04 / A e A 2.997000000 MHZ]
7 Q factor \ 235.4) 7 Q factor | 235.7
/
od \ 0 d Y
1 4 |
-10 ¥ -10 d +
\ i \
1 / |
N s A N e A S
40 df 40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 706.7687 MHz 16.17 dBm nd@ down 3.003 MHz M1 1 706.3911 MHz 16.75 dBm nd@ down 2,997 MHZ
T1 1 706.0015 MHz -10.24 dBm nd8 26.00 dB T1 L 706.0015 MHz -9.10 dBm nd8 26,00 d8
T2 1 709.0045 MHz -10.04 dBm Q factor 235.4 T2 1 70B.99BS MHz -9.35 dBm Q factor 235.7
L I 4 - [S JL 4 -

Middle Channel / 5SMHz / QPSK Middle Channel / 5SMHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,55 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,55 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.59 dBm) ™M1[1] 13.90 dBm)
707.76000 MHz 707.02000 MHZ]
= i ndB 26.00 dB)| @ w 26.00 dB|
g I AL R, b 4.865000000 MHZ| 0d T LN NP 4.895000000 MHZ|
T Q fac 145.5 i 144.4
0 di ] 0 d +
| -
104 104 £ 2
i ) S
i / \
/ 204 \
. - (S PRl
a AN | e fo A i Py
& g
40 d 40 d
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.78 MHz 14.59 dBm nd@ down 4.B65 MH2 M1 1 707.02 MHz 13.90 dBm nd@ down 4,895 MHZ
T1 1 705.032 MHz -11.62 dam nd8 26.00 dB T1 L 705.052 MHz -12.05 dbm nd8 26.00 dB
T2 1 709.898 MHz -11.67 d8m Q factor 145.5 T2 1 709.948 MHz -12.17 dém Q factor 144.4
L I 4 - [S JL 4 -

TEL : 886-3-327-3456 Page Number 1 Ad-4 of 22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,55 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,55 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.30 dBm) ™M1[1]
. 710.5970 MHz
20 11 20
. nde, ¥ 26.00 dB X nd 26.00 dB
o it et AT 0.810000000 MHZ 04 AR ave — 9.750000000 MHZ]
* ] Q factor \ 72.4 b 7 Q factor 72.2
0de ' 0ds -
-
-10 dBm k‘ -10 derm: ;
\ /
\ S
20 dBm — = 20 dem =
A ¢ - i) Y, AVl e
-30 dbm VA5 dam
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 710.597 MHz 16.30 dam nd8 down 9.81 MHz ML L 702.984 MHz 15.59 dam nd8 down 9.75 WHz
T1 1 702.505 MHz -9.94 dBm nd8 26.00 dB T1 L 702.585 MHz -10.05 dBm nd8 26,00 d8
T2 1 712.415 MHz 9.35 dam Q factor 72.4 T2 1 71z, MHz -10.11 d8m Q factor 72.2
[ )i ] o ) (]

LTE Band 12

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

[m] [ml
Ref Level 30.00 cbm  Offset 11,55 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,55 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 14.12 dBm) ™M1[1] 14.96 dBm)
707.73220 MHz 707.74580 MHZ]
= 26.00 dB @ ;T ndB 26.00 dB
0u I P orr 1.292300000 MHz 04 D B oy NP 2.961000000 MHz
* 7 Q factor 547.6) b 7 Q factor 239.0
i
0d8 / 0 d :
r/
10 dsim - - -10 dBrm ¥
/ \, f
20 dBm 20 dem i
WL . -t - ™
S0 30 dam
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.7322 MHz 14.12 dBm nd8 down 1.2923 MHz ML 707, 7458 MHz 14,96 dBm nd8 down 2,961 WAz
T1 1 706.851 MHz -11.80 dbm nd8 26.00 dB T1 L 706.0255 MHz -10.55 dBm nd8 26,00 d8
T2 1 708.1434 MHz -11.71 d8m Q factor 547.6 T2 1 70B.9B65 MHz -10.60 dBm Q factor 239.0
\ X ] - ] -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum = ectrum i
Ref Level 30.00 cbm  Offset 11,55 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,55 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.03 dBm) ™M1[1] 13.06 dBm)
708.02900 MHz 710.0370 MHz,
20 20
M1 ndB 26.00 dB ndd! 26.00 dB
x .
g - . BB i 4.865000000 MHz 104 o A - T, 9.790000000 MHz
GTatior v 145.5 { Q factor 72.5
0de 0ds :
] /
-10 dBm -10 dBm -
/
20 dBm 20 dem
YA B achay R p N
-0 dem = EE e e |
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.028 MHz 13.03 dam nd8 down 4.865 MHz ML 710.037 WAz 13.86 dsm nd8 down 9,79 WHz
T1 1 705.052 MHz -12.99 dm nd8 26.00 dB T1 L 702.605 MHz -12.00 dBm nd8 26,00 d8
T2 1 709.918 MHz -12.80 dém Q factor 145.5 T2 1 712.395 MHz -12.61 dém Q factor 72.5
[ )i ] o ) (]

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG322209B

Occupied Bandwidth

Mode LTE Band 12 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK 16QAM
Middle CH 1.10 1.09 2.71 2.71 4.49 4.49 9.09 9.03
Mode LTE Band 12 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. 64QAM 64QAM 64QAM 64QAM
Middle CH 1.09 2.70 4.47 9.07
TEL : 886-3-327-3456 Page Number 1 A4-6 of 22
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ssanranas. FCC RADIO TEST REPORT Report No. : FG322209B

LTE Band 12
Middle Channel / 1.4MHz /| QPSK Middle Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,55 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,56 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 50 dBm)| ™M1[1] 14.45 dBm)
- . 707.68180 MHz - 707.12520 MHZ]
X Occ Bre 1.096503497 MHz v Occ B 1090909091 MHz,
} P T e el T o . B T L e ¢
10 i\ 10 : 4
I
od 0 d
y Fi I\
/ \
-1 d . 10 di L -
/ N 4 hY
d 4 o 2 A
20 ~ 20d
o / S P L Vs o ‘
" A VS At S AR Yo e
-40 ds -40 di
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.6816 MHz 15.50 dam ML L 707.1252 MHz 14,45 dam
T1 1 706.95175 MHz 7.28 dBm Oce Bw 1.096503497 MHz T1 L 706.95455 MHz 7.60 dm Oce Bw 1.090909091 MHz
T2 1 708.04825 MHz 7,94 dam T2 1 70B.04545 MHZ 8.02 dam
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,55 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,55 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.60 dBm) 16.00 dBm)
- b 706.69680 MHz - 1 706.60690 MHZ]
X . Ocg Bre r 2.709290709 MHz 2.709290709 MHZ
e A Mt dnetinel i 11~ A el
10d y ; 104 ¥
/ \ /
od il 0d
[ \ / \
\l 10 d Ll
|
1‘._,L = 204 A
[ ] AN
a0
40 df -40 di
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.6958 MHz 16.60 dam ML 706.60609 MHz 16.80 dam
T1 1 706.15135 MHz 10.66 dBm Oce Bw 2.709250709 MHz T1 L 706.14535 MHz 9.60 dBm Oce Bw 2.709290709 MHz
T2 1 708.86064 MHz 11.16 dam T2 1 708.85465 MHZ 9.54 dam
L ] J - \ JU J ) wo

Middle Channel / 5SMHz / QPSK Middle Channel / 5SMHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,55 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,56 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.29 dBm) 13.44 dBm)
706.12100 MHz 706.70100 MHZ]
= b . 4.485514486 MHz @ i B 4.485514486 MHZ
o : L o o 1, e R pt Lnsin ;
{ | ; 1
i } A }
a 7 ‘I o T ‘\
10 d - - -10 di -
7 \
/ \ / |
204 T 20d — \\
T, et ! A e AV A fr e T i et PR
=41 defn - 30 -
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.121 MHz 14,29 dBm ML L 706.701 WAz 13.44 dam
T1 1 705.25225 MHz 10.64 dBm Oce Bw 4,485514456 MHz T1 L 705.26224 MHz 8.62 dBm Oce Bw 4.485514486 MHz
T2 1 709.73776 MHz 10.15 dBm T2 1 709.74775 MHz 8.44 dBm
L I 4 - [S JL 4 -

TEL : 886-3-327-3456 Page Number 1 A4-7 of 22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG322209B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[m:] [ml
Ref Level 30.00 cbm  Offset 11,55 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,55 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.04 dBm) 16.04 dBm)
- " 709.0980 MHz - . 703.7040 MHz,
\o = ) P 0.090900091 MHz A 9.030969031 MHZ
gy R SN AV L e A 1z
10d —+ 10d . -
\
o8 | 0 da i |
! | ! 1
10 dam. f - -10 dBm. A
d / \ 4 j
20 dBm y 20 dem
P - e —
P ¢
30 dém -36 dem
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function Function Result |
ML f 703,898 MHz 17.04 dBm ML 702,704 WAz 16.04 dBm
T1 1 702.9645 MHz 10.24 dBm Oce Bw 9.090305051 MHz T1 L 702.9845 MHz 9.72 dBm Oce Bw 9.030969031 MHz
T2 1 712.0554 MHz 12.02 dam T2 1 7120155 MHz 9.00 dam
~ I 4 S JL 4 -
Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM
ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,55 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,55 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] aBm) ™M1[1] 15.08 dBm)
20 a8 707.76570 MHz - 706.65480 MHZ]
| t';.\: Bre 1090909091 MHz 2.697302697 MHZ
1wd ‘! | 1 P ~ I\ 10 d AL il Vs s
0d8 0 d ;
) i / \l\
-10 dem —~ - -10 dem -
\ i
/ { \
20 dBm 20 dem Y
A b |
W W I -
A — <40 b
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.7657 MHz 13.57 dam ML L 705.654E MHz 15.88 dam
T1 1 706.95734 MHz 9.58 dBm Oce Bw 1.090305051 MHz T1 L 706.15734 MHz 7.72 dBm Oce Bw 2.697302697 MHz
T2 1 708.04825 MHz 7.18 dam T2 1 70B.85465 MHZ 9.1 dam
L ] J - ( JU J ) wo
ctrum vectrum
Ref Level 30.00 cbm  Offset 11,55 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,55 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
12.36 dBm) ™M1[1 14.00 dBm)
709.11800 MHz 705.1220 MHz,
= 4.465534466 MHzZ @ 9.070929071 MHZ
. N 11 A \T
g S SV S . 104 / JAVAWaN
i /
0d8 4 0 d
-10 d8m i -10 dém: i
/ f
20 dBm ,' - 20 dBm
F T L e i R L AL .— A AV A,
=30 dBi= - ~adem
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709,118 MHz 12.36 dam ML 705.122 WAz 14,00 dBm
T1 1 705.25225 MHz 8.54 dBm Oce Bw 4,455534456 MHz T1 L 702.9645 MHz 8.64 dBm Oce Bw 9.070929071 MHz
T2 1 709.71778 MHz 6.62 dam T2 1 712.0355 MHz 8.37 dam
~ I 4 -
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